
Client:

Project Title:

Drawing Title:

Project Number:

Drawing Number:

Scale:

Issue Status:

Date:

This drawing is to be read in conjuction with all related drawings. Do 
not scale from this drawing. this drawing is copyright and remains 
property of URBED (urbanism, environment and design) Ltd.

Explanatory Plan

Cambridge Northern Fringe East 
(CFNE)

TOWN / U+I

1082 For Information

1:4000@A1/1:8000@A3 25-09-2018

1082-URB-Z1-00-DR-U-Explanatory Plan

Original By:

JH

Revision:

-

25-09-2018 DR

10 Little Lever Street
Manchester M1 1HR

e. info@urbed.coop
w. www.urbed.coop

t. +44 (0)161 200 5500
f. +44 (0)161 237 3994

Date: Ap by

G
R

A
H

A
M

 R
O

A
D

Path um

FL
AC

K 
EN
[...]
appears to be a substantial body of evidence to support the Newbiggin-by-the-Sea impact criterion for 

assessing the development of odour annoyance from the sewage treatment sector, the availability of 

such evidence for the EA criteria is currently somewhat lacking. There is therefore a developing view 

within the UK odour community that the most stringent EA criteria (i.e. C98, 1-hour = 1.5 ouE/m3) may 

represent an overly precautionary standard in many cases even for highly offensive odours. 

Odournet’s general experience based on assessment of odours which could generally be classified as 

moderate to highly offensive (e.g. odours from waste water and sludge handling operations) generally 

supports this view, and indicates that for high sensitivity receptors such as residential premises odour 

annoyance is a symptom that is most likely6 to develop at exposure levels between C98, 1-hour = 3 ouE/m3 

and C98, 1-hour = 5 ouE/m3
. However the occurrence of adverse impact and complaints from areas of 

predicted odour exposure levels below C98, 1-hour =  3 ouE/m3 cannot be completely ruled out.  

This observation is supported to some extent by the findings of recent legal cases relating to odours 

from sewage treatment works (and a policy statement issued by the Chartered Institute of Water and 

Environmental Management) as indicated below.  

• Appeal by Sherborne School, CRUK, CLIC Sargent, Mencap and British Heart Foundation 

against North Dorset District Council (January 2016). The District Council originally refused 

outline planning permission for the erection of homes on land in proximity to Gillingham sewage 

treatment works on the basis that the proposed development would have an adverse impact on 

the general amenity of the future occupants due to odours from the sewage treatment works. 

                                                   
4 Odour Guidance for Local Authorities, published by DEFRA, March 2010. 
5 Guidance on the assessment of odour for planning, published by IAQM: April 2014. 
6 On the basis of odour exposure levels predicted by the AERMOD dispersion model using emission rates defined on the basis of 

site specific measurement data and taking into account local factors that will influence emissions (such as sewage 
turbulence in open channels/tanks, seasonal variation in emissions etc). 



 

Page 11 of 37 

 

Odour dispersion modelling was undertaken on behalf of the appellant, and the inspector 

concluded that “the appropriate parameter to apply in this case is the 3 ouE/m3 contour line”.  

• Appeal by Abbey Homes against St Edmundsbury Borough Council (March 2012). The Borough 

Council originally refused planning permission for the erection of 101 dwellings on land between 

Upthorne Road and Hepworth Road, Stanton, Suffolk, for reasons including the proximity of the 

site to an existing small rural sewage treatment works and the potential effects on the living 

conditions of future residents of the dwellings. On the basis of odour dispersion modelling 

submitted by experts acting for both parties, the inspector considered an appropriate threshold 

to be more than C98, 1-hour = 1.5 ouE/m3, and that C98, 1-hour = 3 - 5 ouE/m3 was a more appropriate 

threshold (the inspector could see no reason to expect a significant loss of amenity to the 

occupiers of the proposed dwellings where Anglian Water’s modelling predicted exposure levels 

below C98, 1-hour = 3 ouE/m3).  

• Appeal against Corby Borough Council (2012). This appeal concerned land at Ashley Road, 

Middleton, Leicestershire. The inspector concluded in this case “I believe that it is reasonable to 

take account of the 1.5 ouE/m3 contour map in determining odour impact. In my view areas 

subject to such concentrations are unlikely to provide a reasonable permanent living 

environment.”   

• Appeal by Lakeland Leisure Ltd. against Allerdale Borough Council, 2012. This appeal 

concerned the development of dwellings in Cockermouth, Cumbria in the vicinity of a sewage 

treatment works. The inspector concluded that development within the area predicted to 

experience odour exposure levels of C98, 1-hour = 3 ouE/m3 or less would be appropriate due to the 

anticipated medium offensive nature of the odours from the sewage works. 

• Thames Water vrs Dobson 2011. This nuisance action was brought against Thames Water 

Mogden Sewage Treatment Works by a group of residents claiming odour nuisance caused by this 

large municipal sewage works in London. The inspector concluded that he would be reluctant to 

find nuisance if the modelled odour concentration was only C98, 1-hour > 1.5 ouE/m3 but as the 

odour concentration rises to C98, 1-hour = 5 ouE/m3 he considered that this was the area where 

nuisance from the works would start and that by the time that C98, 1-hour > 5 ouE/m3 or above is 

reached nuisance would certainly be established.  

• Appeal by JS Bloor (Northampton) Ltd 2010. This appeal concerned a proposed residential 

development on land near an existing sewage treatment works in Leighton Linslade. The 

inspector noted that the water company used a standard of C98, 1-hour > 5 ouE/m3 which they 

indicated would be a “concentration level above which odour might be a potential nuisance”, 

and stated that the approach seemed reasonable and had been accepted at a previous appeal. 

• Extract from CIWEM policy statement. CIWEM issued a position statement on odour in 2012 

stating that the following framework is the most reliable that can be defined on the basis of the 

limited research undertaken in the UK at the time of writing:   

• C98, 1-hour >10 ouE/m3 - complaints are highly likely and odour exposure at these levels 

represents an actionable nuisance;  

• C98, 1-hour >5 ouE/m3, - complaints may occur and depending on the sensitivity of the locality 

and nature of the odour this level may constitute a nuisance; 

• C98, 1-hour <3 ouE/m3, - complaints are unlikely to occur and exposure below this level is 

unlikely to constitute significant pollution or significant detriment to amenity unless the 

locality is highly sensitive or the odour highly unpleasant in nature. 



 

Page 12 of 37 

 

It should be noted that the majority of the guidance and legal/planning cases relating to odour focus on 

the risk of impact at residential premises which are considered as high sensitivity receptors. There is much 

less available data regarding odour impact at potentially less sensitive non-residential receptors, and 

there is no clear precedent for what constitutes a suitable criterion.  

As a general concept, the application of less stringent odour impact criterion may be suitable for users of 

less sensitive receptors (such as commercial or industrial premises). However complaints of odour are 

often documented from non-residential premises such as places of work so the issue is far from clear.   

As there is no definitive precedent as to which criterion is suitable for either residential or non-

residential premises, the criteria selected for planning purposes is open to challenge. Ultimately the 

decision on which criteria to apply is for the Council based on their risk appetite.  

For this study, the assessment of risk of impact associated with the operations conducted at the WRC has 

been conducted by consideration of the C98, 1-hour = 3 ouE/m3 and 5 ouE/m3 criteria. The C98, 1-hour = 6 and 

10 ouE/m3 isopleths are also presented for reference. 

 

 

 

 



 

Page 13 of 37 

 

3 Overview of sewage treatment operations 

3.1 Location of works 

The Water Recycling Centre is a medium to large sized sewage treatment works located on the north 

eastern edge of the city of Cambridge. The works serves a population equivalent of approximately 165,000, 

with an influent dry weather flow of 650 l/s. 

In close proximity to the northern, south eastern and western boundaries of the WRC are located 

commercial premises. To the east and north east is located undeveloped land (agricultural land and 

Milton Country Park). Residential areas are located further afield to the north and south west.  

The location of the site is indicated in Figure 1 below. 

Figure 1: Map of the location of the WRC 

  

In broad terms, the works has been operating in its current configuration since 2015. In 2015 Anglian 

Water completed a £ upgrade of the WRC to meet the Greater Cambridgeshire growth needs up 

to 2031. The key elements of the upgrade focussed on the secondary treatment operations, and involved 

decommissioning two percolating filter beds (known as Stream A and Stream B filters) and associated 



 

Page 14 of 37 

 

humus tanks. To replace these plant new biological treatment plant with a smaller footprint (Stream D 

activated sludge plant) and final settlement tanks were commissioned.   

3.2 Overview of sewage treatment operations  

The sewage received at the WRC is made up of primarily domestic influent (there are no notably odorous 

trade discharges). The majority of the influent received at the works is delivered via gravity sewer, 

although a small proportion of the influent is delivered via pumped rising mains. Septicity dosing is 

undertaken at the pumping stations of the rising mains to reduce the risk of the development of septic 

conditions within the sewage.  

Sewage arrives at the WRC into a large open below ground chamber from where it is pumped to the head 

of a raised inlet works. Tankered cess and other liquid wastes delivered to the works by road are also 

discharged into the below ground chamber. 

At the head of the raised inlet works a number of bellmouths discharge the influent into a turbulent 

chamber prior to it flowing through open channels to 3 No. enclosed fine screens (operated in duty-assist-

standby configuration). The screens remove rag from the influent which is then washed and compacted 

prior to deposit in 2 No. open skips which are replaced approximately once per week.  

Following screening the flows pass through an open channel into an open circular detritor where grit is 

removed prior to being washed and deposited into an open skip which is replaced approximately once per 

week. 

The screened and degritted flows are then conveyed along an open channel and turbulent mixing section. 

Works returns primarily consisting of liquors from the sludge treatment centre (liquors from the raw sludge 

gravity belt thickeners and centrate from the digested sludge centrifuges) and any road drainage are 

returned into an open chamber downstream of the detritor prior to combining with the influent in the open 

channel. Ferric sulphate is dosed into this channel. 

Storm flows received at the works (those above 3x dry weather flow) are removed via storm weirs located 

downstream of the screens and diverted into 2 No. open circular storm tanks via enclosed pipework. Once 

the incoming flow rate into the works subsides the storm water within the tanks is returned to the works 

for treatment. The storm tanks are fitted with scrapers which are designed to prevent the accumulation of 

potentially odorous sediment on the base of the tanks after emptying. In extreme rainfall events the storm 

tanks fill and overspill (via enclosed pipework) into a large (approximately 100m x 140m) storm lagoon 

which is designed to store storm effluent which then soaks into the ground. Once the effluent has soaked 

away a residual sediment layer is left on the base of the lagoon which (according to site operators) 

typically results in a notable odour in the immediate area for between 10 and 14 days. Site operators 

believe that the lagoon is typically filled once per year on average. 

Flows from the inlet works are conveyed via 2 No. open turbulent distribution chambers into 5 No. circular 

primary settlement tanks (PSTs) for solids settlement and removal. Each tank is fitted with automatic 

sludge scrapers and scum removal plant. Site operators state that between four and five of the tanks are 

routinely in use, dependent on the magnitude of flows received at the works. 

Following primary treatment, the settled sewage is conveyed via an open distribution chamber into one of 

2 No. secondary treatment streams. Stream D is an activated sludge process which includes a highly 

turbulent distribution/mixing chamber at the head of the works where settled sewage and return activated 

sludge (RAS) are mixed. The mixed liquors are conveyed to one of 4 No. lanes each comprising an anoxic 

and an aerobic section. A turbulent outlet channel collects the treated sewage from all 4 No. lanes and 

conveys it to 4 No. circular final treatment tanks (FSTs) for final clarification. 



 

Page 15 of 37 

 

Stream C receives settled sewage from the PSTs which is mixed with RAS in a turbulent open chamber and 

then diverted into 4 No. lanes, each comprising anoxic and aerobic stages. Final clarification is provided by 

3 No. open circular final settlement tanks.  

Final tertiary treatment of all flows is provided by sand filters. 

3.3 Overview of sludge treatment operations  

Indigenous raw sludge from the primary settlement tanks is pumped via enclosed pipework into a circular 

covered sludge buffer tank, the air from which is extracted for treatment in an odour control unit.  

Imported raw sludge is delivered to the site by road tanker and passed through a strainpress (to remove rag 

and other materials which are deposited into an open skip) into an enclosed imported sludge holding tank. 

This tank is served by an odour control unit. Imported sludge from this tank is conveyed into the sludge 

buffer tank where it is mixed with the indigenous raw sludge.  

Mixed raw sludge from the sludge buffer tank is thickened in 2 No. gravity belt thickeners located on the 

ground floor of a sludge thickening building. The belts are locally enclosed and the captured odours are 

vented to atmosphere via 2 No. dispersion stacks. The liquors from the belts are discharged into an open 

sump prior to return the head of the works as described above. 

Surplus activated sludge (SAS) from the Stream D activated sludge plant is stored in an open above ground 

SAS holding tank prior to thickening within 1 of 2 No. aquabelts (only one belt can run at any time and 

each is locally enclosed and vented to atmosphere via short dispersion stack) located in a SAS thickening 

building. Liquors from the belts are diverted into the distribution chamber at the head of the D stream 

secondary treatment plant.  

Imported SAS and indigenous SAS from the Stream C secondary treatment plant is stored in a circular 

covered SAS buffer tank which is served by an odour control unit. The SAS is thickened in a SAS drum 

thickener prior to delivery into a circular covered above ground sludge blend tank where it is mixed with 

the thickened SAS from the D stream secondary treatment plant and the thickened raw sludge. The air 

from the sludge blend tank is extracted for treatment in the same odour control unit as the SAS buffer 

tank. 

Mixed thickened sludge from the sludge blend tank is processed in the enclosed Monsal plant and then 

digested in enclosed primary anaerobic digesters with associated gas capture and combustion plant. At the 

time of the site audit there were a number of operational issues with the normal gas collection system and 

gas flare and some degree of gas leakage was occurring from the primary digester Whessoe valves. Anglian 

Water have indicated that these issues are being resolved and the routine release of unburnt biogas will 

not be anticipated from the site over the long term. Following digestion the sludge is transferred to one of 

2 No. open secondary digestion tanks, sections of which are aerated in specific locations to avoid the 

accumulation of grit and silt, resulting in turbulence in these areas. The second tank is not in use, but 

contains a quantity of digested sludge. Anglian Water have indicated that the second tank will be cleaned 